

Migraine in Pregnancy

What are the Safest Treatment Options?

Volker Pfaffenrath and Mathias Rehm

Munich, Germany

Contents

Abstract	383
1. Epidemiology	384
2. Pathophysiology	384
3. Treatment of Acute or Severe Migraine Attacks	384
3.1 Paracetamol (Acetaminophen)	385
3.2 Aspirin (Acetylsalicylic Acid) and Other Nonsteroidal Anti-Inflammatory Drugs	385
3.3 Ergotamine Tartrate and Dihydroergotamine	385
3.4 Sumatriptan, Zolmitriptan and Naratriptan	385
3.5 Antiemetics	386
4. Migraine Prophylaxis	386
5. Conclusion	387

Abstract

The occurrence of migraine in women is influenced by hormonal changes throughout the lifecycle. A beneficial effect of pregnancy on migraine, mainly during the last 2 trimesters, has been observed in 55 to 90% of women who are pregnant, irrespective of the type of migraine. A higher percentage of women with menstrual migraine find that their condition improves when they are pregnant. However, in rare cases migraine may appear for the first time during pregnancy.

The positive effects of pregnancy on migraine and the possible worsening *post partum* are probably related to the uniformly high and stable estrogen levels during pregnancy and the rapid fall-off thereafter.

Nondrug therapies (relaxation, sleep, massage, ice packs, biofeedback) should be tried first to treat migraine in women who are pregnant.

For treatment of acute migraine attacks 1000mg of paracetamol (acetaminophen) preferably as a suppository is considered the first choice drug treatment. The risks associated with use of aspirin (acetylsalicylic acid) and ibuprofen are considered to be small when the agents are taken episodically and if they are avoided during the last trimester of pregnancy.

The 'triptans' (sumatriptan, zolmitriptan, naratriptan), dihydroergotamine and ergotamine tartrate are contraindicated in women who are pregnant. Prochlorperazine for treatment of nausea is unlikely to be harmful during pregnancy. Metoclopramide is probably acceptable to use during the second and third trimester.

Prophylactic treatment is rarely indicated and the only agents that can be given during pregnancy are the β -blockers metoprolol and propranolol.

The relationship between migraine and female sex hormones is illustrated by the fact that migraine occurs with a ratio of 2.5 to 1 in women compared with men,^[1,2] it is influenced by oral contraceptives^[3-5] and it is associated with menstruation in about 7% of women with migraine.^[6] Migraine has an overwhelmingly positive course during pregnancy.^[7-13]

1. Epidemiology

A large percentage of women with migraine^[14-16] should be free of migraine symptoms during the second and third trimesters of pregnancy. This is particularly true for women with a previous history of menstrual migraine or with a first manifestation of migraine at menarche.^[10,14,15] However, a worsening of migraine is described, usually during the first trimester.^[7,9,16] The first appearance of migraine during pregnancy will usually occur in this period and predominantly manifests as migraine with aura.^[17] It is controversial whether migraine with aura, in particular, is characterised by an unchanged or even increased frequency of attacks during pregnancy.^[14] All in all, an improvement or complete remission is seen in 55 to 90% of women with migraine who become pregnant;^[9,14,18,19] however, approximately 25% show no change in the frequency of attacks.^[17]

In a retrospective study by Maggioni et al.,^[20] 430 women *post partum* were asked about their headache, using the criteria of the International Headache Society (IHS).^[21] Of those women, 3% had a headache syndrome which did not fulfil all IHS criteria and 2.3% experienced a secondary headache caused by, for example, hypertension, trauma or toxemia of pregnancy. Primary headache was experienced by 29.3% of women in the study. Of those, 10% had migraine with aura, 64% migraine without aura and 21% both types of migraine; 26% experienced tension-type headache.

In all 3 groups with primary headache, 80% had either a complete remission or experienced a reduction in the frequency of attacks by over 50% during pregnancy. In all these patients the positive changes started at the end of the first trimester. In

only 1 case did the first manifestation of migraine (without aura) occur after the woman became pregnant. In women who were multiparous, 50% showed a similarly good course, but the other half showed an increase in headache frequency with subsequent pregnancies.

Primary headache by itself presents no risk to the fetus, delivery, or to the newborn.^[20,22] In the first weeks *post partum* approximately 35 to 40% of women experience headaches,^[14,23,24] particularly those women with a previous history of migraine.

2. Pathophysiology

The improvement of migraine during pregnancy and the possible worsening *post partum* is probably related to the occurrence of uniformly high and stable estrogen levels during pregnancy and the rapid fall-off thereafter. A similar mechanism probably forms the basis of menstrual migraine,^[6,25-27] or the increased incidence of migraine associated with oral contraceptives and with estrogen replacement therapy during the menopause.^[15] Another hypothesis concerns the changes in serotonin (5-hydroxytryptamine; 5-HT) metabolism or the raised endorphin levels in the last 2 trimesters.^[28,29] The influence of prolactin as a trigger for migraine attacks *post partum* is controversial.^[14,30]

Why a migraine is first seen or is worsened during pregnancy cannot be explained on the basis of these pathophysiological hypotheses. In these cases a secondary cause of headache (e.g. subarachnoid haemorrhage, cerebral sinus venous thrombosis, benign intracranial hypertension) must be carefully excluded as differential diagnoses.^[15]

3. Treatment of Acute or Severe Migraine Attacks

Migraine represents no threat to pregnancy, the fetus or delivery.^[16] Usually medical counselling together with nonpharmacological measures (sleep, massage, biofeedback, ice pack) are sufficiently effective in treating migraine attacks during pregnancy.^[16] Pharmacological therapy other than simple analgesics should be limited to women in the

second and third trimesters who have frequent and severe attacks accompanied by vomiting and dehydration^[14,16] and only then if the benefits clearly outweigh the possible risks to the fetus.

There is little data available with respect to the use of migraine prophylactics and treatment of acute migraine attacks during pregnancy, delivery and lactation.^[14] This is because of the obvious ethical limitations on undertaking clinical trials in such a group of patients. Pharmaceutical manufacturers therefore do not generally recommend the use of any drug in pregnancy because of insufficient data. Isolated reports of childhood malformations after taking medication must be considered within the order of the total risks for spontaneous malformations which lies between 2 and 3%.^[14,16]

The choice of which drugs to use should take into account the following factors:^[16] embryotoxicity, teratogenicity, fetal growth abnormalities and perinatal effects. A summary of drug treatment for migraine during pregnancy is given in table I.^[31]

3.1 Paracetamol (Acetaminophen)

Paracetamol (acetaminophen) is considered the first choice drug for migraine in pregnancy; 1000mg can be given, preferably as a suppository. There is no evidence of any teratogenic effect. Unlike aspirin (acetylsalicylic acid), paracetamol has only transient adverse effects on the uterus or on platelet function when it is used perinatally.^[16]

3.2 Aspirin (Acetylsalicylic Acid) and Other Nonsteroidal Anti-Inflammatory Drugs

Worldwide, aspirin, at a dosage of 500 to 1000mg, is the drug most frequently used to treat migraine and other headaches. Aspirin has no teratogenic effects^[16,32,33] but in analgesic doses can inhibit uterine contraction and result in increased maternal and newborn bleeding and a narrowing of the ductus arteriosus. Aspirin users generally have a longer duration of gestation and labour than control individuals.^[16,34] Because of its effect on the haemostasis of the newborn it should not be used in late pregnancy. However, occasional

use by the mother is unlikely to cause adverse effects.

Despite insufficient data, other nonsteroidal anti-inflammatory drugs (NSAIDs) such as ibuprofen (200 to 400mg) and naproxen (500mg) may be considered.^[33-35] Animal studies have shown no evidence of teratogenicity.^[14] However, frequent intake of NSAIDs during pregnancy is associated with prolongation of pregnancy and labour, pre-eclampsia, haemorrhagic risks for the mother and fetus^[14] and persistent pulmonary hypertension in the neonate. The risks are small when these drugs are taken episodically but, as with aspirin, it is better to restrict their use to the second trimester.

3.3 Ergotamine Tartrate and Dihydroergotamine

Ergotamine tartrate and dihydroergotamine are classically contraindicated during pregnancy because of their uterotonic effects.^[14,16,22] Ergotamine tartrate is embryotoxic in animals, but there is no evidence of a teratogenic action in humans when administered at the normal dose.^[14,16] However, its use is associated with increased perinatal mortality and developmental abnormalities including cleft palate and limb defects.

3.4 Sumatriptan, Zolmitriptan and Naratriptan

In the past few years the new selective serotonin 5-HT_{1B} and 5-HT_{1D} receptor agonists, sumatriptan, zolmitriptan and naratriptan, have been approved for the treatment of the acute migraine attack.^[36-38] It is thought that serotonin receptor agonists function in migraine by modulating the trigeminovascular system, thereby inhibiting the transmission of pain impulses into the brainstem from the trigeminal nerve to higher parts of the brain.^[37] Selective cranio-vascular actions of the 'triptans' would be expected on the basis of the prominent distribution of serotonin receptors in the cranial vasculature. Accordingly, and as only limited data are available, the triptans should currently not be used during pregnancy. There is no evidence that the triptans are human teratogens, but no suf-

ficiently well-controlled studies have been undertaken with pregnant women. To date, there have been no reported abnormalities in babies born to mothers who took sumatriptan during pregnancy.^[36]

3.5 Antiemetics

Nausea and vomiting are common symptoms of migraine. During a migraine attack, the absorption of orally administered drugs may be delayed. This is possibly due to gastric stasis and may contribute to the failure of some patients' migraine to respond to treatment.^[39-41] These pharmacokinetic observations have led to the use of metoclopramide^[39,41] and domperidone^[40,41] as antiemetic-prokinetic drugs. No teratogenic effects or congenital malformations have been reported with metoclopramide.^[16,34,42] Because of the theoretical concerns, it might be wise to avoid its use during the first trimester. Domperidone is a dopaminergic antagonist and there is some experience of this agent from controlled clinical trials in migraine.^[41] It crosses the blood-brain barrier poorly and shows variable embryotoxic effects in animal studies.

Several histamine H₁ receptor antagonists, e.g. cyclizine and buclizine,^[41] are effective in the treatment of nausea/vomiting due to motion sick-

ness. There are no controlled studies substantiating their usefulness in migraine. Their use in pregnancy cannot be recommended.

The antipsychotic prochlorperazine appears not to be associated with detrimental effects in mother and fetus if it used occasionally and in low doses (table I).^[16,34,42]

4. Migraine Prophylaxis

Prophylactic treatment of migraine is rarely indicated during pregnancy and should be reserved for women with migraine who have long-lasting and frequent attacks where analgesics or other drugs specifically indicated to treat acute attacks have not been sufficiently effective. Possible drugs include β -blockers (propranolol, metoprolol),^[43] cyclandelate, flunarizine,^[44] valproic acid (sodium valproate),^[45] amitriptyline,^[46,47] pizotifen^[16] and magnesium (table II).^[48-50]

Two studies of magnesium in migraine revealed contradictory results.^[49,50] Pizotifen, with its diversity of pharmacological properties, precludes a substantial hypothesis concerning its efficacy in migraine prophylaxis.

The data on adverse effects during migraine in pregnancy are limited with respect to amitriptyline.^[34,46,47] Limb reduction anomalies have been

Table I. Drug treatment for migraine during pregnancy (after MacGregor,^[31] with permission)

Drug	Route/dose	First trimester	Second trimester	Third trimester
Antiemetics				
Domperidone	10-20mg PO; 30-60 PR	Avoid	Avoid	Avoid
Metoclopramide	10-20mg PO; 20mg PR	Avoid	Possible risk	Possible risk
Prochlorperazine	5-10mg PO; 25mg PR	Possible risk	Possible risk	Possible risk
Analgesics				
Aspirin (acetylsalicylic acid)	500-1000mg ^a PO EV	Possible risk	Possible risk	Avoid
Ibuprofen	400mg ^b PO	Insufficient data	Insufficient data	Insufficient data
Paracetamol (acetaminophen)	1g ^a PR	No evidence of risk	No evidence of risk	No evidence of risk
Vasoconstrictors				
Ergotamine tartrate		Contraindicated	Contraindicated	Contraindicated
Dihydroergotamine		Insufficient data	Insufficient data	Insufficient data
Sumatriptan, naratriptan, zolmitriptan		Insufficient data	Insufficient data	Insufficient data

a Maximum daily dose 2g.

b Maximum daily dose 1.2g.

EV = effervescent; PO = oral; PR = rectal.

Table II. Migraine prophylaxis during pregnancy (after MacGregor,^[52] with permission)

Drug	Dosage	First trimester	Second trimester	Third trimester
Metoprolol	100-200mg ^a	Possible risk	Possible risk	Possible risk
Propranolol	10mg tid ^b	Possible risk	Possible risk	Possible risk
Flunarizine	5-10mg ^c	Insufficient data	Insufficient data	Insufficient data
Amitriptyline	10-75mg ^c	Avoid	Possible risk	Avoid
Pizotifen	1-5mg ^c	Possible risk	Possible risk	Possible risk

a In divided doses or long-acting once daily.

b Up to 160mg in divided doses or long-acting once daily.

c At night.

tid = 3 times daily.

reported but not confirmed. It is not recommended during the first and third trimester.

Valproic acid (sodium valproate)^[45] is a human teratogen associated with a risk of producing neural tube defects. Animal studies of calcium antagonists suggest that these agents have no teratogenic effects. There is no data available on flunarizine and pregnancy and its adverse effects (depression, bodyweight gain, drowsiness) would limit its potential use during pregnancy.

Propranolol has widely been taken for the treatment of hypertension or eclampsia during pregnancy without evidence of teratogenicity. It is debatable whether the fetal and neonatal adverse effects that have been reported in the offspring of women taking propranolol during pregnancy^[51,52] are due to propranolol, disease in the mother, or to other drugs. Most case reports show associations with growth retardation, hypoglycaemia, hypocalcaemia, bradycardia and respiratory depression. No fetal malformations have been reported with metoprolol to date.

5. Conclusion

Ideally, drugs should be avoided during pregnancy and migraine attacks should be prevented and treated by nondrug methods. For treatment of acute migraine, paracetamol is the only drug that can, at present, be recommended for use throughout pregnancy and breastfeeding. For nausea, prochlorperazine and metoclopramide are probably acceptable for use during the second and third trimesters. The use of prophylactics should be restricted, but, if necessary, metoprolol and propran-

olol have the greatest weight of data assessing their safety during pregnancy.

References

1. Rasmussen BK. Epidemiology of headache. *Cephalalgia* 1995; 15: 44-5
2. Stewart WF, Shetcher A, Rasmussen BK. Migraine prevalence: a review of population-based studies. *Neurology* 1995; 44: Suppl. 17-23
3. Whitty CWM, Hockaday JM, Whitty MM. The effect of oral contraceptives on migraine. *Lancet* 1966; 1 (7442): 856-96
4. Phillips BM. Oral contraceptive drugs and migraine. *BMJ* 1968; 2 (597): 99
5. Nilsson A, Jacobsen L, Ingemansson CA. Side effects of an oral contraceptive with particular attention to menstrual symptoms and sexual adaptation. *Acta Obstet Gynecol Scand* 1967; 45: 537-56
6. MacGregor EA, Chia H, Vohrah RL, et al. Migraine and menstruation: a pilot study. *Cephalalgia* 1990; 10: 305-10
7. Lance J, Anthony M. Some clinical aspects of migraine. *Arch Neurol* 1966; 15: 356-61
8. Callaghan N. The migraine syndrome in pregnancy. *Neurology* 1968; 18: 197-201
9. Somerville BW. A study of migraine in pregnancy. *Neurology* 1972; 22: 824-8
10. Ratinahirana H, Darbois Y, Bousser MG. Migraine and pregnancy: a prospective study in 703 women after delivery [abstract]. *Neurology* 1990; 40 Suppl. 1: 437
11. Chen TC, Leviton A. Headache recurrence in pregnant women with migraine. *Headache* 1994; 34: 107-10
12. Granello F, Sances G, Zanferrari C, et al. Migraine without aura and reproductive life events: a clinicoepidemiological study in 1300 women. *Headache* 1993; 33: 385-9
13. Rasmussen BK. Migraine and tension-type headache in a general population: precipitating factors, female hormones, sleep pattern and relation to lifestyle. *Pain* 1993; 53: 65-72
14. Bousser MG, Massiou H. Migraine in the reproductive cycle. In: Olesen J, Tfelt-Hansen P, Welch KMA, editors. *The headaches*. New York: Raven Press, 1993: 413-9
15. Welch KMA. Migraine and pregnancy. In: Devinsky O, Feldmann E, Hainline B, editors. *Neurological complications of pregnancy*. New York: Raven Press, 1994: 77-81
16. Silberstein, SD. Headaches and women. Treatment of the pregnant and lactating migraineur. *Headache* 1993; 33: 533-40
17. Uknis A, Silberstein SD. Review article: migraine and pregnancy. *Headache* 1991; 31: 372-4

18. Silberstein SD, Merriam GR. Estrogens, progestins and headache. *Neurology* 1991; 41: 786-93
19. Sjaastad O. Headache and the ameliorating effect of pregnancy: an editorial. *Cephalalgia* 1984; 4: 211-2
20. Maggioni F, Alessi C, Maggino T, et al. Headache during pregnancy. *Cephalalgia* 1997; 17: 765-9
21. IHS classification and diagnostic criteria for headache, cranial neuralgias and facial pain. *Cephalalgia* 1988; Suppl. 8: 1-96
22. Wainscott G, Sullivan M, Volans GN, et al. The outcome of pregnancy in women suffering from migraine. *Postgrad Med J* 1978; 54: 98-102
23. Silberstein SD, Merriam GR. Sex hormones and headache. *J Pain Symptom Manage* 1993; 8: 98-114
24. Stein G, Morton J, Marsh A, et al. Headaches after childbirth. *Acta Neurol Scand* 1984; 69: 74-9
25. Welch KMA. Migraine and ovarian steroid hormones. *Cephalalgia* 1997; 17 Suppl. 20: 12-6
26. Edelson RN. Menstrual migraine and other hormonal aspects of migraine. *Headache* 1985; 25: 376-9
27. Somerville BW. The role of estradiol withdrawal in the etiology of menstrual migraine. *Neurology* 1972; 22: 355-65
28. Sicuteri F. Opioids, pregnancy and the disappearance of headache. *Headache* 1980; 20: 220-1
29. Genazzini AR, Facchinetti F, Parrini D. β -Lipotrophin and β -endorphin plasma levels during pregnancy. *Clin Endocrinol* 1980; 14: 409-18
30. Horrobin DF. Prevention of migraine by reducing prolactin levels. *Lancet* 1973; I (7806): 777
31. MacGregor A. Treatment of migraine during pregnancy. *News in Headache* 1994; 4 (3): 3-5
32. Heinonen OP, Slone S, Shapiro S. Birth defects and drugs in pregnancy. Littleton (MA): Publishing Sciences Group, 1977
33. Niebyl JR, Lietman PS. The use of mild analgetics in pregnancy. In: Niebyl JR, editor. *Drug use in pregnancy*. 2nd ed. Philadelphia: Lea & Febiger, 1988: 21-8
34. Briggs GG, Freeman RK, Yaffe SJ. *Drugs in pregnancy and lactation*. 3rd ed. Baltimore: Williams & Wilkins, 1990
35. Pffaffenrath V, Scherzer S. Analgesics and NSAIDs in the treatment of the acute migraine attack. *Cephalalgia* 1995; 15 Suppl. 15: 14-20
36. Wilkinson M, Pffaffenrath V, Schoenen J, et al. Migraine and cluster headache – their management with sumatriptan: a critical review of the current clinical experience. *Cephalalgia* 1995; 15: 337-57
37. Mathew N. Zolmitriptan: from drug design to clinical practice. *Cephalalgia* 1997; Suppl. 18: 1-3
38. Schoenen J. Acute migraine therapy: the newer drugs. *Current Opin Neurol* 1997; 10: 237-43
39. Ellis GL, Delaney J, DeHart DA, et al. The efficacy of metoclopramide in the treatment of migraine headache. *Ann Emergency Med* 1993; 22: 191-5
40. MacGregor EA, Wilkinson M, Bancroft K. Domperidone plus paracetamol in the treatment of migraine. *Cephalalgia* 1993; 13: 124-7
41. Tfelt-Hansen P, Johnson ES. Antiemetic and prokinetic drugs. In: Olesen J, Tfelt-Hansen P, Welch KMA, editors. *The headaches*. New York: Raven Press, 1993: 343-7
42. Niebyl JR, Maxwell KD. Treatment of the nausea and vomiting of pregnancy. In: Niebyl JR, editor. *Drug use in pregnancy*. 2nd ed. Philadelphia: Lea & Febinger, 1988: 11-9
43. Holroyd KA, Penzien DB, Cordingley GE. Propranolol in the management of recurrent migraine: a meta-analytic review. *Headache* 1991; 31: 333-40
44. Freitag FG, Diamond S, Diamond M. A placebo controlled trial of flunarizine in migraine prophylaxis. *Cephalalgia* 1991; 11 Suppl. 11: 157-8
45. Mathew NT, Saper JR, Silberstein SD, et al. Migraine prophylaxis with divalproex. *Arch Neurol* 1995; 52: 281-6
46. Welch KMA. Drug therapy of migraine. *N Engl J Med* 1993; 329: 1476-82
47. Mylecharane EJ, Tfelt-Hansen P. Miscellaneous drugs. In: Olesen J, Tfelt-Hansen P, Welch KMA, editors. *The headaches*. New York: Raven Press, 1993: 397-402
48. Mauskop A, Altura BM. Magnesium for migraine. *CNS Drugs* 1998; 9 (3): 185-90
49. Peikert A, Wilimzig C, Köhne-Volland R. Prophylaxis of migraine with oral magnesium: results from a prospective, multicenter, placebo-controlled and double-blind randomized study. *Cephalalgia* 1996; 16: 257-63
50. Pffaffenrath V, Wesseley P, Meyer C, et al. Magnesium in the prophylaxis of migraine – a double-blind, placebo-controlled study. *Cephalalgia* 1996; 16: 436-40
51. Niebyl JR. Teratology and drugs in pregnancy and lactation. In: Winters R, editor. *Danforth's obstetrics and gynecology*. 6th ed. New York: Lippincott, 1990
52. Repke JT. Pharmacologic management of hypertension in pregnancy. In: Niebyl JR, editor. *Drug use in pregnancy*. 2nd ed. Philadelphia (PA): Lea & Febinger, 1988: 55-65

Correspondence and reprints: Dr *Volker Pffaffenrath*, Neurological Practice, Leopoldstr. 59/II, 80802 Munich, Germany. E-mail: vpfa@aol.com